technology transfer
design seminar
publication

SLUDGE
HANDLING
AND

DISPOSAL

{€D STy
: \S\A\ 75 6:9

2

: N2
74,

Z

U prOT®

TECHNOLOGY TRANSFER

N agenc'

%



SLUDGE HANDLING AND DISPOSAL

This publication was prepared for use in the United States
Environmental Protection Agency Technology Transfér Design
Seminar Series. Emphasis is placed on technology which can be
incorporated into design and practice today.

Prepared by:

Mr. John R. Harrison
Black, Crow and Eidsness, Inc.
Wilmington, Delaware

Mr. Stanley J. Mogelnicki
The Dow Chemical Company
Midland, Michigan

Dr. Joseph P. Farrell

National Environmental Research Center
Environmental Protection Agency
Cincinnati, Ohio

November 13-14, 1972
[...]
_ CHEMICAL ADDITION  MIXED COND.{Ib/TON
METAL DOSE  SLUDGE FERRIC % CAKE
SALT MG/L % SOLIDS CHLORIDE LIME Ib/HR/Ft.2  SOLIDS

FERRIC
CHLORIDE 25-35 8 104 200 3.3 21

,
phoples =1 LGURE 3-19



\

LAKE TAHOE SOLIDS HANDLING

AERATION . SECONDARY l * CHEMICAL
IIIIIIIIIIIIIIII CLARIFIERS

CENTRIFUGE GE __’czumns CENTRIFUGE >
CENTRIFU N
CENTRATE
LLLLLL
ASH CHEM. CLARIFIERS
@———————| FURNACE RE-CALCINE >

FIGURE 3-20

LARE TAHOE
-ORGANIC SLUDGE HANDLING

% FEED COND. FEED % SOLIDS % CAKE

SOLIDS #/TON RATE CAPTURE SOLIDS
2.0 5.1 — gp t 17

FIGURE 3-21



LAKE TAHOE
-LIME SLUDGE PROCESSING

FRACTION LOST TO CENTRATE

FEED RATE % SOLIDS TOTAL  ACTIVE .
|GPM] CAPTURE SOLIDS LIME PHOSPHATE MGO
10 93 010 004 019 0.17
20 19 0.20 008 039 0.35

FIGURE 3-22



\

&

) "
SECTION 4 —‘ SLUDGE STABILIZATION PROCESSES

1. Anaerobic Digestion

»M
é
®

Anaerobic digestion is the most frequently employed process for sludge
stabilization. When digestion operates properly, it converts raw sludge to a
stable material which is inoffensive to the senses, and which has a greatly
reduced pathogen content. A recent exposition of sludge digestion is available
(Reference 1).

Anaerobic digestion produces changes in sludge which, on the average, reduce
the filter yield. If ferric chloride and lime are used, chemical demand is
increased (Table 4-1 from Reference 2). If sludge density is increased (e.g., by
two-stage high rate digestion), yield can be increased.

Schepman and Cornell (Reference 3) conclude that raw sludges may vary from
very good to very poor yields, whereas digested sludges from different sources
are more uniform (Table 4-2).

Anaerobic digestion solubilizes much sludge, releases nutrients back to
treatment plant. High dissolved solids can interfere with chemical conditioning.

Table 4-3 shows some supernatant compositions reported recently (Reference
4).

2. Aerobic Stabilization

Aerobic stabilization is often used to stabilize waste activated sludges or the
waste sludges from smaller plants which do not have separate primary
clarification. See Reference 1 for a recent presentation.

Aerobically stabilized sludge has dewatering characteristics on vacuum
filters although a recent publication claims otherwise (Reference 6). Ordinarily,
this sludge is dewatered on sand beds or applied in liquid form to cropland.

3. Chlorine Oxidation

The Purifax process oxidizes sludge with heavy doses of chlorine (circa 2,000
mg/l). Sludge dewaters well on sand beds. Stability is excellent.

Purifaxed sludges present some difficulties when they must be dewatered on
vacuum filters. Chemical (or polymer) conditioning is needed, but the low pH
(circa 2) interferes with the action of conditioning agents. Pilot plant tests
indicate that pH must be increased to greater than 4 to get good conditioning
(Reference 7).

4-1



— Supernatant and filtrate contain high concentrations of chloramines. They
should not be carelessly discharged.

4., Lime Treatment

— Lime treatment of sludge stabilizes the sludge as long as the pH stays high. Kill
of pathogenic bacteria is excellent (Reference 8). Sludge dewaters well on
sandbeds without odor.

—  Sludge filtrability is improved. Caution is advised on disposal of sludge cake to
landfills to avoid thick layers. The pH could fall to near 7 before the sludge
dries out, permitting regrowth and noxious conditions.



TABLE 4-1

TYPICAL AVERAGE SEWAGE SLUDGE FILTRATION RATES

Average Chemicals

(percent)
Feed Solids® Filtration Rate Average Cake
Type of Sludge (percent) Dry Ib/hr - ft2 Moisture (percent) FeCl, Ca0

Primary Sludge

Raw 8 10.0 66 1.5 7.0

Digested 8 8.0 70 3.0 8.5

Digested — Elutriated 8 6.5 71 2.5 (4.0)!
Primary — Trickling Filter

Raw 7 9.0 68 1.5 8.0

Digested 8 7.0 71 3.0 8.5

Digested — Elutriated 8 6.5 72 2.5 (4.0)!
Primary — Activated Sludge

Raw 5 4.5 79 4.0 4.0

Digested 6 4.5 76 4.0 9.0

Digested — Elutriated 6 45 78 5.0 (5.0!
Activated Sludge — Concentrated 3 2.0 84 5.5 0

! Lime is frequently added to elutriated sludges to give higher filtration rates and lower cake moistures.

2 If feed sludge concentration differs from value listed, the expected filtration rate will differ directly in proportion to t

he change in

feed solids concentration. Example: If 9% solids raw primary sludge is filtered an average filtration rate of 9x10 =1 1.25 1b/hr/ft?

may be expected.



TABLE 4-2

FILTRATION RATES AND CAKE MOISTURE

FOR DIFFERENT TYPES OF SLUDGES

smdge Chemicals (%) Filter Cake
Plant Conc. (%) Ca0 FeCl, Rate! Moisture (%)
PRIMARY SLUDGES
Saginaw, Mich. 16 9.9 0 8.5 54.0
Providence, R.I. 55 6 2.2 13.0 73.0
Wyandotte, Mich.? 8.0 15 5 8.0 70.0
DIGESTED - PRIMARY SLUDGES
Rockford, I11. 9.5 7.1 5.4 11.5 71.5
Schenectady, N.Y. 8.5 6.0 4.0 11.5 77.0
Long Beach, N.Y.3 3.8 17.0 3.5 14.0 73.0
Greenwich, Conn. 5.6 6.0 3.0 11.0 74.0
Dallas, Texas 1.5 5.5 2.5 14.5 72.5
ELUTRIATED - DIGESTED - PRIMARY SLUDGES
Cincinnati, Ohio 8.5 0 4.5 3.1 64.0
Toronto, Ont. 7.7 0 4.0 8.0 70.0
East Providence, R.I. 9.0 0 1.5 20.0 72.5
Dallas, Texas 8.0 0 0.8 15.5 70.5
DIGESTED - PRIMARY - ACTIVATED SLUDGE
Nassau County, N.Y. 4.5 12.0 8.0 3.0 79.0
ELUTRIATED - DIGESTED - PRIMARY - ACTIVATED SLUDGES

Cranston, R.I. 24 0 7.0 34 85.0
Houston, Texas 2.7 0 5.5 5.5 84.2
Ann Arbor, Mich. 5.0 15.0 3.0 5.0 72.5
Cleveland, Ohio 5.5 9.0 2.5 6.3 71.5
Hyperion, (L.A.) Calif.? 5.1 0 1.9 5.8 76.5

! Filter rate or yield, 1b/(hr)(ft?)

2 Sludge hauled to plant from other collecting points in county; therefore, it is somewhat

septic, depending on temperature and elapsed time.
3 Testing conditions prevented optimum operation.
4 Separan also added at approximately 0.02 percent.

4-4



TABLE 4-3

AVERAGED RESULTS OF ANALYSES
OF DIGESTER SUPERNATANTS (MG/L)

Irvington Milpitas
pH 7.3 7.0
Suspended Solids 2,200 383
Total Solids 4,540 1,470
Total Volatile Solids 2,930 814
Total PO, (as P) 143 63
Soluble-Ortho-PO, (as P) 66 45
NH;-N 850 253
Organic-N 290 53
Alkalinity 3,780 1,350
COoD 4,560 1,380
Hardness 264 322

Massolli*

7.3

3,260

1,540

56

402

1,675

890

* Reference 5



REFERENCES — SECTION 4

Weston, Roy F., Inc., “Process Design Manual for Upgrading Existing Wastewater
Treatment Plants,” EPA Report 17090 GNQ, October, 1971.

Teletzke, G.H., “Sludge Dewatering by Vacuum Filtration,” presented at Annual Meeting
of Rocky Mountain Sewage and Industrial Wastes Association, Colorado Springs,
Colorado, October 24-26, 1960.

Schepman, B.A., and Cornell, C.F., “Fundamental Operating Variables in Sewage Sludge
Filtration.” Sew. and Industrial Wastes, 28, No. 12, 1443-1460 (1956).

Bennett, G.E., “Development of a Pilot Plant to Demonstrate Removal of Carbonaceous,

Nitrogenous, and Phosphorus Materials from Anaerobic Digester Supernatant and
Related Process Streams,” U.S. EPA, Report ORD-17010 FKA 05/70, May, 1970.

Masselli, Joseph W., et al., “The Effect of Industrial Wastes on Sewage Treatment,” New
England Water Pollution Control Commission, Boston, Massachusetts, 1965 .

Cameron, J.W., “Aerobic Digestion of Activated Sludge to Reduce Sludge Handling
Costs,” 45th Annual Conference, Water Pollution Control Federation, Atlanta,
Georgia, October, 1972.

Personal communication with Mr. Pearson of BIF Purifax, Providence, Rhode Island.
Farrell, J.B., Smith, J.E., Jr., Hathaway, S.W., and Dean, R.B., “Lime Stabilization of

Chemical-Primary Sludges at 1.15 mgd,” 45th Annual Conference, Water Pollution
Control Federation, Atlanta, Georgia, October, 1972.



LIST OF FIGURES AND TABLES — SECTION 4

Table 4-1 Typical Average Sewage Sludge Filtration Rates
Table 4-2 Filtration Rates and Cake Moisture for Different Types of Sludges
Table 4-3 Averaged Results of Analyses of Digester Supernatant (mg/l)



SECTION 5 — CASE STUDIES — PLANT RESULTS — CHEMICAL CONDITIONING —
CONVENTIONAL ACTIVATED SLUDGE
CASE STUDY — WASHINGTON, D.C.
1. Extensive History, Plant Process Engineering Studies
—  Reference 2, Dahl, Zelinski and Taylor (WPCF award 1972).
— Important regarding efficiency of various methods of handling organic sludges.

2. Plant Process
(Figure 5-1)

—  Curren:ly modified high rate activated sludge.

— Expanded to activated sludge in 1959 . Original rationale - same solids handling
system as for primary sludge.

Gravity thickening of excess activated with raw primary.

Anaerobic high rate digestion, elutriation, vacuum filtration.
— Problems

Dirty thickener overflow and very polluted elutriate.

Results - Fines build up in system, upset and high cost solid - liquid
separation steps.

—  Temporary solution
Vent elutriate (15—30 tons/day).
Accept poor primary capture.

—  Current solution
(Figure 5-2)

Flocculation in elutriation basins.

Careful operation of basins to promote sludge compaction and thickening
and good solids capture.

5-1



3. Sludge Removal Practices and Costs
(Table 5-1)

— Initial results, even with venting of elutriate, costs were high and 3 Ib/hr/ft?
filter yields experienced.

— During initial months of treating elutriation basins and providing good solids
removal rate, higher than normal rates were maintained to clean out plant
system. (Prior to this work, another long term attempt had been made to
recycle the elutriate - this loaded up the plant).

(Figure 5-3 showing vacuum filters)

— After prolonged efficient thickening, solids capture and removal rates being
attained, costs and required steady state rates became lower as a new plant
equilibrium established (4 Ib/hr/ft? yield).

4. Current Operations

—  New belt type filters installed.
(Figure 5-4)

— Interim use of alum/ferric in final clarifiers for increased BOD and solids
removals.

—  Some problems with release of cake from belt filters. Requires $3.80/ton more
ferric chloride than older drum filters.

—  Cloth use data comparison shows favorable results for drum type filters.

—  Drum cloth life = 2,000 hours: preliminary indications are belts go same time
before maintenance or changes required.



CASE STUDY — METRO TORONTO MAIN PLANT
1. Definitive, Thorough Plant Process Studies By Plant Personnel
— Plant expanded over 1967—71 period to provide full scale secondary treatment.

—  Sludge processing problems encountered.

— No separate activated sludge thickening, once again recirculation of same to
head of plant. Digestion of mixed sludges.

— Plant personnel responded to the challenge.

2. Process Description
(Figure 5-5)

— Step aeration, two-stage anaerobic digestion, elutriation, vacuum filtration,
incineration.

— Slide does not completely reflect all available options on recycle stream
directions.

—  Loadings and degree of treatment gradually increased 1967—71.

3. Effects of Increased Proportion of Activated Sludge
(Figure 5-6)

— Gradual decrease in solids content of elutriated sludge to filters.

— By 1970, below 4 percent, that critical level as far as efficient dewatering is
concerned. By August, “to hell in a handbasket,” below 3 percent regularly.

— Concurrently (Figure 5-7), the solids content of the raw sludge from the
primaries was decreasing. The effect of recirculation of activated sludge to the
head of the plant.

4. Sludge Removal Needs
(Table 5-2)

— Due to loadings increase and full secondary treatment, solids removal rates as
shown were essential.

—  But processing problems cited made attainment with normal mode of operation
questionable.



—  As recirculating solids occurred in plant, odor problems arose.
—  Work commenced to improve the elutriation/filtration process.

5. Elutriation/Filtration Studies
(Table 5-3)

— Over two month period, small polymer add in feed to elutriation; ferric
chloride in decreasing amounts, plus polymer at vacuum filters.

—  Elutriated sludge solids up to 4 percent with corresponding increase in filter
production rate.

—  After 2-3 months of operation (Table 5-4), results improved even further as
some of the fines were cleaned out of the plant.

—  The elutriation/filtration (Figure 5-8) process improved in uniformity and ease
of operation. Note excellent cake discharge and thickness of filter cake.

5-4



CASE STUDY — RICHMOND, CALIFORNIA

1. On-Going, Plant Process Studics on Solids Handling

—  During 1967-69 (Figure 5-9) expanded plant to secondary treatment via
activated sludge process (surface aeration).

— Design included provision for separate thickening of activated sludge via D.A.F.

— Combined sludges then to two stage anaerobic digestion, elutriation and
vacuum filters. Filter cake to incinerator or landfill (40 mgd hydraulic
capacity, average flow = 9 mgd).

2. Process Considerations

— While D.AF. thickening of E.A.S., was a positive step, there was some
speculation about mixing the sludges early in the process.

—  Shortly after the advent of activated sludge operation, the same problems arose
as in Toronto and Washington. Recirculation of loaded digester supernatant
elutriate caused solids build-up within plant.

3. Remedial Action

— Plant personnel carried out process studies on elutriation/filtration process
(Table 5-5). :

— Note that with primary sludge, before secondary treatment, things were rosy.

— During the period when solids recirculation was occurring, note in column 2
the high costs - low yields and low cake solids obtained.

—  After realizing good compaction and solids capture in elutriation via flocculant
use, note dramatic improvement in filtration performance.

4. Current Results

—  After protracted operation with effective clutriation (Table 5-6) the results were as
shown.

— Total conditioning costs in elutriation and on filters (ferric chloridc/lime) were
about $11.00/ton.



Richmond has belt filters which do not have particularly good cake release
capabilitics. This necessitates a higher than normal ferric/lime dosage. How
many times have you seen a filter cake with all those drying cracks?

More important, if the thickened activated sludge could be mixed with primary
studge just before filtration, results would improve and costs would decrease.

5-6



Figure 5-1
Figure 5-2
Table 5-1

Figure 5-3

Figure 54

Figure 5-5
Figure 5-6
Figure 5-7
Table 5-2
Table 5-3
Table 54
Figure 5-8
Figure 5-9
Table 5-5

Table 5-6

LIST OF FIGURES AND TABLES — SECTION 5

Plant Flow Diagram — District of Columbia
Elutriation/Filtration System — District of Columbia
Sludge Removal Practices and Costs — District of Columbia
Vacuum Filter Operation — District of Columbia

New Filter Installation with Individual Conditioning Boxes — District of
Columbia

Plant Flow Diagram -- Metro Toronto

Percent Solids in Elutriated Sludge — Metro Toronto

Percent Solids in Raw Sludge — Metro Toronto

Sludge Removal Needs — Metro Toronto

Elutriation/Filtration Results October-November — Metro Toronto
Elutriation/Filtration Results 1971 — Metro Toronto

A View of Filters — Metro Toronto

Plant Flow Diagram — Richmond, California

Filtration Results — Richmond, California

Elutriation/Filtration Operations — Richmond, California



REFERENCES - SECTION 5

Goodman, B.L, and Whitcher, C.P., “Polymer Aided Sludge Elutriation and Filtration.”
Journal WPCF,37, 12, 1643 (1965).

Dahl, B.W., Zelinski, J.W., and Taylor, O.W., “Polymer Aids Dewatering and Eliminates
Solids Loss in Elutriation,” presented at the 43rd Annual WPCF Conference,
Boston, Massachusetts, October 6, 1970.

Ashman, P.S., “Operating Experiences of Vacuum Filtration at St. Helens.” Water
Pollution C}ontrol, 20-39 (1969) -

Ashman, P.S.,and Roberts, P.F., “Operating Experiences with Vacuum Filtration at St.
Helens: A Solution to the Problem.” Water Pollution Control, 638-648 (1970).

Stanbridge, H.H., “Operation and Performance of the Hogsmill Valley Sewage Treatment
Works of the Greater London Council, 1958-1966."" Water Pollution Control, 67,21
(1968).

Private communications with: David A. Clough, Director of Metro Water Pollution
Control; Earl Baldock, Assistant Director of Water Pollution Control; Wadid Salib,
Plant Engineer — Main Plant.

Private communications with: E.L. MacDonald, Jr.,, Superintendent, and William
Kennedy, Plant Supervisor, City of Richmond, California.
[...]
6. Solids Settling Results
—  Excellent Settling Characteristics

Note good SVI
Reasonable zone settling velocity

—  Significantly less excess activated sludge produced - due to
endogenous respiration.

7. Thickening and Dewatering Results
(Figure 6B-6)

— D.AF. units worked but ingenuity and benefits of oxygen activated sludge
prevailed.

—  Mixturc of O.A.S. and primary sludge proved very amenable to gravity
thickening,



Small dose of flocculant = clear supernatant and rapid thickcning to 6-—8
percent solids.

Key point = mixers provided on sludge decant or blend tanks
So many plants not provided.

Efficient thickening and good drainability characteristics of Primary/O.A.S.
blend = efficient, cconomical dewatering

(Figure 6B-7 - Sludge Filters).

Production rate = 5 1b/hr/ft?
(Good for 90%% removal plant,

Cake solids = 22—-28 percent also good.
Filtrate = 0.05 percent T.S. (very low recycle rate).

Sludge conditioning = can and have used both polymers and FeCl,/lime
combinations.

Routinely use FeCl; lime because of odor control problem in haulage.

Normal optimized conditioning cost based on proper conditioning for
vacuum filtration = 5 to 6 dollars/ton.

For purposes of odor control and adding excess lime for landfill and
haulage purposes, use about $8.00/ton of ferric and lime.

If plant were not going - phase out other odor control and lower costs.
(Figure 6B-8) — Photograph of plant.

Note proximity to residential areas.

6B -3



Figure 6B-1
Figure 6B-2
Figure 6B-3
Figure 6B4
Figure 6B-5
Figure 6B-6
Figure 6B-7

Figure 6B-8

LIST OF FIGURES AND TABLES — SECTION 6B

Westgate — Original Process Flow

Westgate Sedimentation Tank Longitudinal Section

Westgate Plant Functions

Current Westgate Process Flow

Results — Westgate Oxygen Process

Thickening and Vacuum Filtration — Westgate Oxygen Process Sludge
Plotograph of Sludge Off Filters

Photograph of Plant

6B -4



PLANT
INFLUENT

SUMP

WESTGATE- ORIGINAL PROCESS FLOW

PRIMARY SEDIMENTATION

FIGURE 6B-2

COMMINUTION |—p AERATION —| cHLorinaTion | PLANT
CLARIFICATION EFFLUENT
v
LAND FILL VACUUM
&—| DIGESTI
FILTRATION DIGESTION
WESTGATE SEDIMENTATION TANK
LONGITUDINAL SECTION
COMMINUTION
PRIMARY SECONDARY
CLARIFICATION  AERATION CLARIFICATION
T | — | — —1H - - I -
BAFFLE
r —>
\ / = ’t&:f;%- = === e :::%
— N SCRAPERS ~
AIR DIFFUSERS



WESTGATE PLANT FUNCTIONS

DESIGN % REMOVAL
PERIOD FLOW (MGD) BOD 5 PLANT PROCESS
1954 8 50 + ORIGINAL
1970 12 35-40 ORIGINAL
1971 12 75 1 CHEMICAL Ppt.
1971-72 12 80-90 OXYGEN
ACTIVATED SLUDGE
FIGURE 6B-3
CURRENT WESTGATE PROCESS FLOW
PRIMARY SEDMENTATION| ~ [——— AN
PLANT DUAL OXYGEN
NFLOENT COMMINUTION |=p ACTIVATED SLUDGE = CLAT;';IERS = |CHLORINATION p——
BASINS 1
—
v
FILTER | VACUUM SLUDGE DAF.
—Cake | riters | @ pecant [ €77 UNITS

FIGURE 6B-4



RESULTS
WESTGATE OXYGEN PROCESS

W.A.S. ZONE
% REMOVAL lb V.S.S. SETT. VEL.
BODS T.S.S. S.V.l. Ib BOD REMOVED (Ft./HR]
g3+ g9 +  35-56 0.33 6.0

FIGURE 6B-5

THICKRENING AND VACUUM FILTRATION
WESTGATE OXYGEN PROCESS SLUDGE

THICKENING VACUUM FILTRATION
POLYMER % SOLIDS % CAKE
METHOD  _Ib./TON THICK. SLUDGE  Ib/HR/Ft2 SOLIDS
GRAVITY 3 6-8 40-5.0 22-28

FIGURE 6B-6



FIGURE 6B-7 PHOTOGRAPH OF SLUDGE OFF FILTERS



FIGURE 6B-8 PHOTOGRAPH OF PLANT



SECTION 6C — OXYGEN ACTIVATED SLUDGE

CASE STUDY — NEW ORLEANS, LOUISIANA
1. Reference 8
—  Grader and Dedke of Union Carbide
Powell and Wiebelt of New Orleans

Sewerage and Water Board

—  “Pilot plant results using pure oxygen for treating New Orleans Wastewater” -
A.E.CH.E. Meeting,.

—  Consultant — Waldemar S. Nelson and Co., Inc.
—  Design Criteria — 141 mgd East Bank Plant

2. Characteristics of New Orleans Sewage
(Figure 6C-1)

—  Primarily domestic
Brewery, food processing (chicken/shrimp)

— BOD =200 mg/l
COD/BOD = 1.5 (high fraction organic biodegradables)

—  Flow Variation = Sunday - 160 mg/l BOD
Wednesday - 266 mg/l BOD

3. Proposed Plant Process Flow
(Figure 6C-2)

—  Screening - grit removal - oxygenation tanks - clarifiers - chlorination
—  Solids handling - to be determined
4., Unox Pilot Plant Used
— Biological Reactor
Liquid Depth =5’ x 2”

Stage Volume = 400 gallons
Total Liquid Volume = 1,600 gallons

6C -1



—  Clarifier

Two differcnt ones used
Dctails later

5. Process Results
(Figure 6C-3)

—  Phased Study
Steady state design flows
Diurnal flow feed pattern

Steady state with centrate recycle (all gave 93-95 percent BOD removal
and 88-90 percent S.S. removal)

6. Excess Sludge Production
(Figure 6C4) (Biomass Loading vs. Excess Sludge Production)
—  Staged process = high degree of endogenous respiration
—  High D.O. levels = lower excess sludge production
—  Slide shows higher loading = more net excess activated sludge
—  Claimed = 30—50 percent less excess sludge than air system
7. Settling and Compacting of Excess Sludge in Clarifier

— 2.5 to 3.2 percent solids in clarifier
Underflow (at least double what could be expected in air systems)

—  Mass loadings = 50 1b/SS/ft? /day at 699—-900 gpd/ft?

8. Centrifugation Tests
(Figure 6C-5)

— Evaluation carried out — solid bow! scroll type centrifuge
—  Purpose

Dewatering performance of oxygen E.A.S.

6C -2



— Provision
Recycle solids laden centrate
— Evaluate
Effect on oxygenation system and centrifuge performance

—  Results
(Figure 6C-6)

As expected - without polymers - centrifuge fractionates sludge.

Heavy solids captured
Light solids in centrate

— Postulation made
Operation of centrifuges on excess oxygen A.S. without sludge
conditioning (solids capture of 35—60 percent) is feasible in that polluted
recycle stream can be handled in oxygen system (Figure 6C-7).

—  Observations

No data presented on feed rates. Centrate solids data skimpy. An
incomplete picture.

9. Intrenchment Creek Work
(Figure 6C-8)

—  Two stage trickling filter plant

90 percent removal - 20 mgd design
90 percent removal - 14 mgd design

— Interesting Centrifugation Works
(Figure 6C-9)

Relatively economical and efficient dewatering
Question = production rate data
Optimized centrate recycle load
(Plant at 14 = 70 percent design capacity
20

6C-3



Figure 6C-1
Figure 6C-2
Figure 6C-3

Figure 6C4

Figure 6C-5
Figure 6C-6
Figure 6C-7
Figure 6C-8

Figure 6C-9

LIST OF FIGURES AND TABLES — SECTION 6C

New Orleans, Louisiana Feed Wastewater Characteristics
New Orleans, Louisiana Process Flow
Oxygen System — New Orlcans, Louisiana

“Unox” System New Orleans, Louisiana, Effect of Biomass Loading on
Solids Wasting Rate

“Unox” System New Orleans, Louisiana, Flow Diagram with Centrate Recycle
“Unox” System New Orleans, Louisiana, Centrifuge Performance
Centrifugation — New Orleans, Louisiana Oxygen Activated Sludge
Intrenchment Creek Flow

Centrifugation — Atlanta
Mixed Sludge — Primary and T.F.

6C-4



NEW ORLEANS, LA.
FEED WASTE WATER CHARACTERISTICS

PARAMETER DEGRITTED RAW WASTE
AVERAGE

CHEMICAL OXYGEN DEMAND, mg/l

TOTAL 316

SOLUBLE 183
BIOCHEMICAL OXYGEN DEMAND,mg/|

TOTAL 210

SOLUBLE 98
SUSPENDED SOLIDS,mg/I

TOTAL 183

VOLATILE 133
pH 1.4{6.6-8.8)

TEMPERATURE, °F (6583

FIGURE 6C-1

NEW ORLEANS PROCESS FLOW

GRIT OXYGENATION
REMOVAL TANKS

=yl SCREENING e

PLANT
EFFLUENT

CHLORINATE @¢— CLARIFIERS

FIGURE 6C-2



OXYGEN SYSTEM-NEW ORLEANS

STEADY DIURNAL

STATE FLOW CENTRATE

DESIGN PATTERN RECYCLE
RETENTION [HRS.| 1.8 1.4 1.8
MLSS (mg/I] 5560 5770 7350
Ib. BOD/KFt3-DAY 181 246 193
OVERFLOW(GAL/Ft2 /DAY 655 855 655
SLUDGE VOL. INDEX 79 64 48

FIGURE 6C-3

"UNOX’’ SYSTEM
NEW ORLEANS, LA.
EFFECT OF BIOMASS LOADING ON
08} SOLIDS WASTING RATE

PHASE IV

0.7

EXCESS SLUDGE  0.6]
PRODUCTION
LB. TSS

LB. BOD, 05}

PHASE I

04 PHASE lll
PHASE V [CENTRATE]
0.3 1 L 1 1 1
0.5 0.6 0.7 0.8 0.9 1.0

" LB. BODA
BIOMASS LOADING —5—iryss paY

FIGURE 6C-4



FLOW DIAGRAM WITH CENTRATE RECYCLE

"UNOX"” SYSTEM
NEW ORLEANS, LA.

CLARIFIER
- UNOX SECONDARY EFFLUENT
DEGRITTED REACTOR CLARIFIER
WASTEWATER
RECYCLE SLUDGE
CENTRATE CENTRIFUGE
SOLID CAKE
FOR DISPOSAL
“"UNOX"” SYSTEM
NEW ORLEANS, LA.
CENTRIFUGE PERFORMANCE
20 o
3 RUNS "y ave. 6 RUNS
15} \. AVG. 4 RUNS
% DRY SLUDGE
SOLIDS IN CAKE AVE. 5 RUNS
101 SOLID BOWL SCROLL TYPE
CENTRIFUGE
NO CHEMICAL CONDITIONING
5 P
0 1 } | 1 1 i 1
20 30 40 50 60 70 80 90

% RECOVERY

FIGURE 6C-6

DATA BY: NEW ORLEANS
AND SHARPLES



CENTRIFUGATION-NEW ORLEANS
OXYGEN ACTIVATED SLUDGE

FEED _COND. % SOLIDS % CAKE CENTRATE
% SOLIDS  GPM CAPTURE SOLIDS SOLIDS (%]
? ? 60 15
— 2.1
? ? 39 20

FIGURE 6C-7

INTRENCHMENT CREEK FLOW

PLANT GRIT PRIMARY TWO STAGE
SCREENS feeeeip> ——p
mrw:m' REMOVAL CLARIFIERS TRICKLING FILTERS
CENTRATE
RECYCLE
v
SOLID SECONDARY PRIMARY FINAL PLANT
| 4 ﬁ
BOWL ¢ DIGESTERS ¢ DIGESTERS ¢ CLARIFIERS | EFFLUENT
CENTRIFUGE
CAKE TO

e FIGURE 6C-8



CENTRIFUGATION-ATLANTA
MIXED SLUDGE-PRIMARY & T.E

FEED COND. % SOLIDS % CAKE POLYMER
% SOLIDS GnP_M_ CAPTURE SOLIDS $/TON

4-6 - 90 21 5.74

4-6 — 80 24 4.05

FIGURE 6C-9



10.

11,

REFERENCES — SECTIONS 6A, 6B, AND 6C

Union Carbide Corporation Unox System — Status of Unox Sludge Pretreatment and
Dewatering,.

Robson, C.M., Nickerson, G.L., Clinger, R.C., and Burke, Donald, “Pure Oxygen
Activated Sludge Operation in Fairfax County, Virginia,” WPCF Meeting, Roanoke,
Virginia, 1972.

EPA Technology Transfer Program, New York City, February, 29, 1972; “Operating
Experiencc and Design Criteria for Unox Wastewater Treatment Systems,” by Union
Carbide Corporation, Linde Division, Tonawanda, New York.

EPA 17050 DNW 02/72, “Activated Sludge Processing,” February, 1972, by Union
Carbide Corporation, Linde Division, Tonawanda, New York.

McWhirter, J.R., Union Carbide, “Oxygenation Challenges Air Aeration.” Water and
Wastes Engineering, 53 (September, 1971).

McWhirter, J.R., Union Carbide, “New Era for an Old Idea.” C. & E. News,31 (April 26,
1971).

EPA Technology Transfer Program, Pittsburgh, Pennsylvania, August 29, 1972, Unox
Design Information for Contract Documents, by Metcalf and Eddy, Inc., Engineers.

Grader, R.J., Dedeke, W.C., Union Carbide, and Powell, C.J., Wiebelt, A.H., of New
Orleans, Louisiana, “Pilot Plant Results Using Pure Oxygen for Treating New
Orleans Wastewater,”” 71st National Meeting of A.I.Ch.E., Dallas, Texas, February
21, 1972.

Stamberg, John B., Bishop, D.F., Hais, A.B., and Bennett, S.M., “System Alternatives in
Oxygen Activated Sludge,” EPA, paper presented at WPCF Atlanta Meeting,
October, 1972,

Speece, R.E., and Humenick, M.J., University of Texas, “Solids Thickening Limitation
and Remedy in Commercial Oxygen Activated Sludge,” presented at WPCF Atlanta
Meeting, October 9, 1972,

Dick, R.I., and Young, K.W., “Analysis of Thickcning Performance of Final Settling
Tanks,” Purdue Industrial Waste Confcrence, May 2-4, 1972,



12,

13.

14,

15.

16.

17.

REFERENCES (Continued)
Eckenfclder, W.W., Jr., “Boost Plant Efficiency.” W. & W. Engineering, E-1 (September,
1972).
Robson, C.M., Block, C.S., Nickerson, G.L., and Klinger, R.C., “Operational Experience
of a Commercial Oxygen Activated Sludge Plant,” presented at WPCF Atlanta
Meeting, October, 1972.

Wastewater Treatment, Unox System, Union Carbide, 82-0258.

Newtown Creek project, personal communication, William Pressman, Project Engineer,
New York City Department of Water Resources.

Vandiver, E.C., and Noble, James A., “Centrifuge Improves Intrenchment Creek Water
Pollution Control Plant.” Water and Sewage Works, (September, 1972).

EPA Research and Devclopment Activities with Oxygen Aeration, Technology Transfer
Design Seminar, Pittsburgh, Pennsylvania, August, 29, 1972.



SECTION 7 — THERMAL PROCESSING OF SLUDGE

1.  High Temperature and High Pressurc Sludge Treatment

— Two basic types - European origin (wet air oxidation and thermal
conditioning).

— Old processes - few installations - 1930’s (not widely adopted in Europe).
— Thermal conditioning - August - 1970, “Wastewater Treatment in Great
Britain” - “A few years ago much interest and promise were shown with heat

treatment and sludge pressing, but lately there is less enthusiasm for this type
of plant.”

—  Wet air oxidation - relatively few U.S. plants in operation; some have closed
down. Still, a few more are being built.
WET AIR OXIDATION

2.  Process Description
(Figure 7-1)

—  Flameless combustion, burning of sludge at 450°- 550° F. and high pressures
(1,200 psig) with air injection.

— Equipment - sludge grinder, heating tank, heat exchangers, high pressure
reactors, separators, expansion engine and auxiliaries.

—  End products - ash and sludge liquor.

—  Insoluble organics converted to soluble organics CO,, H, 0, ammonia, sulfatcs,
acetates,

— At 250° C. and 83.4 percent COD reduction of sludge the oxidized liquor
shows a COD of 10,000 mg/l + BOD is only 54 percent of COD.

—  The pH of the oxidized liquor is 4.8.
—  Summation, W.A.O. docs reduce sludge volumes and produce a stable solid

residue, but the nature of the oxidized acidic liquor and the costs of the
process arc of some concern.

7-1



3.

4,

S.

Installations and Operating Expericnces

Chicago - South West, Wheeling - West Virginia, Rye - New York, South
Milwaukee - Wisconsin, Wausau - Wisconsin (have been in operation for a
number of ycars).

Few additional installations undcrway.

Wheeling, West Virginia Installation
(Figure 7-2)

Plant = thickened raw primary sludge 25 mgd design/8 mgd flow 5.6 tons/day
dry solids.

W.A.O. process - 500° and 1,200 psig.
Maintenance = alternate caustic and muriatic acid washing of exchangers.
Capital cost = $284,000 in 1963—65.

Design and Operating Conditions (Table 7-1)
90 percent removal of insoluble organic matter.

But?? Quantity and quality of oxidized liquor?

Sludge Disposal Costs (Table 7-2).
$20/ton for raw primary sludge operating and maintenance
(No amortization)

(Not particularly low contrasted to plants employing conventional
methods)

Chicago, South West, Wet Air Oxidation

Commenced operation 1962 (500° F. - 1,500 psi)
$17,900,000 for 300 tons/day design capacity.

Modifications = $4,000,000

Total = $20/annual ton (design)

Capacity achieved = 125—188 tons/day

Actual = $32/annual ton performance - maximum

Safety improvments - $1,000,000.

Two serious accidents - 4 fatalities.

7-2



—  Over years much intensive R&D to improve performance,
—  W.A.O. costs = $50/ton (including high rate digestion).
—  Ceased operation about September 1, 1972,
6. Summation
—  Very few new installations.
—  Cost Analysis (Kansas City - Reference 21) (Primary Sludge).

Annual
Plant Cost Operation Cost

Dewatering and Incineration 1.0 1.0
Wet Air Oxidation 1.97 1.54

THERMAL SLUDGE CONDITIONING
7. Two Similar Processes

—  Porteous (Figure 7-3) steam injection, batch process.

—  Sludge storage - grinding - pre/heater - high pressure and temperature (365° F.
and 250 psi) - decanter/thickener - dewatering - auxiliary liquor treatment - off
gas deodorizer - steam boiler.

—  Zimpro LPO (Figure 7-4) same as Porteous except adds air via compressors.

—  Farrer (Figure 7-5) same as Zimpro but claims continuous operation mode.

8. Installations
— Porteous - U.S. 1 operating and 2/3 planned (10 in U.K.).

~  Zimpro - 14 built and 12 under construction.

—  Farrer - No U.S. installations, to my knowledge.



9. Porteous Type Process
Coors/Golden (5.0 mgd plant)

—  Activated sludge plant - 5.0 mgd.
— Domestic and brewery wastes.
—~ 1970 - Portcous type plant installed.
—  Vacuum filters - still required 3.8 percent ferric chloride (Table 7-3).
—  Cooking liquor - sometimes as high as 20,000 ppm solids content.
— Discontinued after about one year’s operation.

10. Colorado Springs
—  Only domestic Porteous installation.
—  Currently 66 percent BOD removal trickling filter plant - 25 mgd.
—  Porteous unit - built 1968/69 - 2,000 1b/hr 370° F. and 250 psi.
—  Results reported (to some extent).

—  Reference 4 - Good vacuum filtration results (12 1b/hr/ft? - 37 percent).
(Cake Solids)

— No chemical conditioning required (uscd to be $18-20/ton).

—  State}b filtrate and decant streams easily handled with no additional acration
requirement,

— Does not provide even cursory material balance data on process.